Crankcase and Timing gears

Key

Part Number

Description

Per

Models

NI

19-1258

Alternator complete 1 1972

1

14-6220

Bolt, 5/16″ UNC x 1-3/4″ 2 1969-72

2

54-0055

Washer 8 1969-72

3

21-1931

Stud 4 1969-72

4

70-8751

Dowel 2 1969-72

5

70-8738

Stud,3/8 x 13/4 UNF/UNC 2 1969-72

6

21-1912

Cylinder base stud UNF / UNC 3/8 4 1969-72

7

21-0692

12 sided nut, cylinder base, 3/8 UNF 10 1969-72

8

70-8770

Washer 3/8 x 5/8 x 1/16 A10 Alloy Head 10 1969-72

9

70-8774

Dowel 2 1969-72

10

70-8764

Inlet camshaft, A75, T150 New Old Stock 1 1969-72

11

70-8765

Exhaust camshaft, A75, T150, – 1 1969-72

12

70-8744

Locating bolt, tachometer 1 1969-72

13

90-0262

Fibre washer 2 1969-72

14

14-6606

Case screw 1/4 UNC x 3/4 Pozidrive 3 1969-72

15

70-6299

‘O’ ring 1 1969-72

16

70-8742

Tacho bearing housing 1 1969-72

17

40-0323

‘O’ ring, distributor shaft 1 1969-72

18

70-8741

Gear, rev counter drive 1 1969-72

19

70-8740

Housing tacho driven gear 1 1969-72

20

70-8739

Joint washer 1 1969-70

20

71-1439

Tacho gasket 1 1971-72

21

70-9706

BSA Triumph, tachometer cable guide 1 1969-72

22

70-7735

Crankcase (Centre section) 1 1969

22

70-7869

Crankcase complete A 1969

22

71-1000

Crankcase (Centre section) 1 1970

22

71-1009

Crankcase complete A 1970

22

71-2422

Crankcase complete A 1971-72

22

71-2424

Crankcase (Centre section) 1 1971

23

70-8774

Dowel 2 1969-72

24

14-1427

Stud 5/16 x 18-24 x 3-1/4 2 1969-72

25

14-6113

Set screw, 5/16 x 5/8 2 1969-72

26

70-8776

Alloy WASHER 5/16 x 9/16 x 1/16 2 1969-72

27

70-6516

Scavenge gasket 2 1969-70

27

71-1444

Scavenge cover gasket 2 1971-72

28

54419828

Contact set (pattern) 1 1969-72

29

70-8756

Grommet, CB leads 1 1969-72

30

54415642

Auto advance spring each 2 1969

30

54417992

Spring set 2 1970-72

31

54419867

Auto advance unit 1 1969-72

32

70-6559

Washer 3 1969-72

33

70-6521

Contact breaker pillar bolt, long 1-5/32 overall 3 1969-72

34

68-0331

Washer 1 1969-72

35

14-0208

Bolt 1/4UNF x 2-1/4 1 1969-72

36

76-0291

Sprocket oil seal 1 1969-72

37

70-6572

Gasket 1 1969-70

37

71-1441

Points cover gasket 1 1971-72

38

70-6519

Contact breaker cover 1 1969-72

39

54-0042

Fibre washer 3 1972

39

54-0170

Washer 3 1969-70

39

97-3893

Drain plug washer 3 1971

40

54-9012

Contact breaker cover screw 3 1969-72

41

70-9266

4BA plain washer 2 1969-72

42

71-0007

Screw, round head, 4BA x 9/32 1 1969

42

71-1130

Screw 1 1970-72

43

70-7879

Cover plate 1 1969-72

44

71-0006

Pointer screw 4BA x 11/16 1 1969-72

45

70-7880

Gasket 1 1969-70

45

71-1443

Gasket 1 1971-72

46

14-6611

Case screw 1/4 UNC x 1-3/4 Pozidrive 1 1969-72

47

14-6612

Case screw 1/4 UNC x 2″ Pozidrive 4 1969-72

48

70-8763

Rotor nut, Rocket 1 1969-72

49

75-0223

Alternator lock washer 1 1969-72

50

21-0677

Nut 3 1969

50

21-1852

Nut, stator 3 1970-72

51

54-0055

Washer 3 1969-72

52

19-1260

Alternator rotor 1 1969-72

53

19-1259

Alternator stator 1 1969-72

54

70-6522

Alternator stud 5/16×3-7/16 UNF/UNC 3 1969-72

55

70-6582

Oil filler cap 1 1969

55

71-1270

Oil filler cap 1 1970-72

56

70-6131

Fibre washer 1 1969

56

71-1070

‘O’ ring oil filter cap 1 1970-72

57

70-6130

Spring 1 1969-72

58

70-6571

Oil filter, A75 1 1969-72

59

14-6226

BOLT 5/16 X 3-1/4 UH -UNC 4 1969-72

60

14-6218

Clamping bolt 1 1969-72

61

70-6173

Distance piece, timing pinion 1 1969-72

62

54-0022

Washer – spring gear spindle stud nut 3 1969-72

63

14-0401

Clutch push rod adjuster lock nut 3 1969-72

64

70-6524

Half time pinion 1 1969-72

65

70-3974

Key, rotor 1 1969-72

66

02-0370

Washer 5/16×5/8x.15 6 1971-72

67

21-0548

Stud, 7/16 UNF x 1-3/8, pivot 1 1969-72

68

71-1348

Timing cover gasket 1 1972

69

68-0209

Alternator cable seal 1 1969-72

70

54419327

Contact breaker assembly 1 1969-72

71

70-7738

Cover 1 1969-72

72

76-0217

Dowel (Timing cover locating) 2 1969-72

73

14-6608

Case screw 1/4 UNC x 1″ Pozidrive 5 1969-72

74

70-8760

Sleeve nut, alternator leads 1 1969-72

75

70-9807

Alternator lead grommet 1 1969-72

76

70-8768

Circlip, idler gear 1 1969-72

77

70-6088

Thrust washer 1 1969-70

77

71-2249

Thrust washer 1 1971-72

78

70-7650

Needle roller 1 1969-70

78

71-2248

Bush 1 1971-72

79

70-6523

Cam nut, left hand thread 2 1969-72

80

70-1558

CAMSHAFT KEY 2 1969-72

81

70-9802

Pinion camshaft (rusty) 2 1969

81

71-2718

Camshaft pinion 50T (used) 2 1971-72

82

14-1301

1/4 UNF Nyloc 1 1972

82

14-1302

Locking nut, 5/16 UNF 1 1971

83

14-6103

Set screw, 1/4 UNC x 3/4 6 1969

83

14-6104

Set screw 1/4 UNC x 13/16 6 1970

83

71-1349

SUMP STUD, 1/4 UNF/UNC x 1-5/16 6 1972

84

54-0022

Washer – spring gear spindle stud nut 6 1969-70

84

60-2320

Washer 6 1971-72

85

70-6580

Cover 1 1969-72

86

70-6501

Sump gauze 1 1969-72

87

70-8779

‘O’ ring 2 1969-71

87

71-1070

‘O’ ring oil filter cap 2 1972

88

21-1813

Gearbox outer cover screw 2 1969-72

89

54-0055

Washer 2 1969-72

90

14-0302

5/16 UNF nut 2 1969-72

91

70-9856

Oil filter metal ring 2 1969-72

92

70-8755

Crankcase plug for timing hole (slight corrosion) 1 1969-72

93

70-1523

Fibre washer, pressure valve 1 1969-72

94

54-0055

Washer 7 1969-72

95

21-0678

Screw 1 1969-72

96

70-6727

Intermediate gear complete 1 1969-70

96

71-2246

Intermediate timing gear 1 1971-72

97

70-6030

Spindle 1 1969-70

97

71-2250

Spindle 1 1971-72

98

21-0547

Stud 1/4 UNF/UNC x 27/32 3 1969-72

99

14-6223

BOLT 5/16 UNC 2-1/2 1 1969-72

100

70-7737

Crankcase (Timing side) 1 1969-71

100

70-7869

Crankcase complete A 1969

100

71-1009

Crankcase complete A 1970

100

71-2422

Crankcase complete A 1971-72

101

70-6573

Oil pipe stub 1 1969-72

102

70-6574

Stub 1 1969-72

103

70-7733

Crankcase (Drive side) 1 1969

103

70-7869

Crankcase complete A 1969

103

71-1009

Crankcase complete A 1970

103

71-1050

Crankcase (Drive side) 1 1970-71

103

71-2422

Crankcase complete A 1971-72

104

14-6226

BOLT 5/16 X 3-1/4 UH -UNC 5 1969-72

105

14-6218

Clamping bolt 1 1969-72

106

57-1920

Welch plug 1 1969-71
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk